BURWELL Parts / Spares Reference Sheet

TECHNOLOGIES

Graco Husky 307

For Husky 307 Acetal and Polypropylene Pumps, Series F
Repair Kits may be ordered separately. To repair the air valve, order Part No. 239952 (see page 28). Parts included
in the Air Valve Repair Kit are marked with a symbol in the parts list, for example (27).
To repair your pump, select the six digits which describe your pump from the following matrix, working from left to
right. The first digit is always D, the second digit is always 0 (zero), and the third is always 3. The remaining three
digits define the materials of construction. Parts included in the kit are marked with an asterisk in the parts list, for
example (201*). For example, if your pump has acetal seats, PTFE balls, and PTFE diaphragms, order Repair Kit
D 03 21 1. If you only need to repair certain parts (for example, the diaphragms), use the 0 (null) digits for the
seats and balls, and order Repair Kit D 0 3 0 0 1. The digits in the matrix do not correspond to the ref. nos. in
the parts drawing and lists on pages 28 to 29.
Diaphragm
Pump Null O-rings — | Seats Balls Diaphragms
D (for all pumps) 0 (for all pumps) 3 (PTFE) — | 0 (null) 0 (null) 0 (null)
— | 1 (not used) 1 (PTFE) 1 (PTFE)
— | 2 (acetal) 2 (not used) 2 (not used)
— | 3 (316 sst) 3 (316 sst) 3 (not used)
— | 4 (not used) 4 (not used) 4 (not used)
— | 5 (not used) 5 (TPE) 5 (TPE)
— | 6 (not used) 6 (Santoprene®) | 6 (Santoprene®)
— | 7 (not used) 7 (buna-N) 7 (buna-N)
— | 8 (not used) 8 (not used) 8 (not used)
— | 9 (polypropylene) | 9 (not used) 9 (not used)
308553 27

For more information:; 1300 287 935 / www.burwell.com.au

Copyright 2016 Burwell Technologies




BURWELL

TECHNOLOGIES

Graco Husky 307

Air Motor Parts List (Matrix Column 2)
Ref. Ref.
Digit | No. | Part No. | Description Qty Digit | No. | Part No. | Description Qty
3 1 187705 HOUSING, center; 1 161 | 187724 LINK, actuator; sst 1
polypropylene; .
see page 29 17t 1188175 | SPACER, link; acetal 1
ot 187706 COVER, air valve: 1 181 | 111750 WASHER, plain; sst 1
polypropylene 19t | 111624 | O-RING; buna-N 1
3t 187722 S;RING, compression; 1 20t |111625 | O-RING: buna-N 1
4t | 187853 | STOP, link; acetal 1 211 187727 | SHAFT, reset; sst 1
5t | 192675 | CUP, valve; acetal 1 221 1192526 [ LINK, detent; sst 1
61 187728 ESF:RING, compression; 1 23t | 191781 g;A;;Ié]glgghragm; sst; 1
) 261 | 111920 GREASE, general pur- 1
7t 187730 | COLLAR, detent; sst 1 pose; 0.375 oz. (10.5 g);
8t | 111629 [ BALL, detent; carbide 1 not shown
ot |187726 |BEARING, link; acetal; |1 277 1100178 - [NUT, hex; 10-24; 1
see page 29 pag
10 [111631 [ SCREW, thread-forming; |2 287 1102790 | SCREW; 10-24; 1
. ) 0.75in. (19 mm) long;
1/4-20; 0.375in. (9.5 see page 29
mm) long; see page 29 pag
. 291 | 100718 LOCKWASHER, int. 1
11 112933 MUFFLER,; see page 29 1 tooth; no. 10; see page
12 | 187719 | SEAL, plate, valve; 1 29
buna-N; see page 29 30t | 113704 | PACKING, u-cup; fluoroe- | 2
13 [ 187720 |[PLATE, valve; sst; 1 lastomer
see page 29 31 [ 191779 | BEARING; acetal 2
141t 1187718 | SADDLE, shift; acetal 1 ) o ] ]
T These parts are included in Air Valve Kit 239952, which
151 [ 111630 | SCREW, thread-forming; |7 may be purchased separately. The kit includes only one
10-14 size; 0.75 in. screw (15), shown below, and a tube of grease (26).
(19 mm) long; see below
and page 29 1 These parts are included in Diaphragm Shaft Kit 239014,
which may be purchased separately.
T Not supplied with Polypropylene pump.
12
120 ™
118 N
t21 \ \
\ Q
t22 (y
117 N
116 Q N
R N
Q @ oA
s \ Q
S \
0 N
115 | ((@ % 6t Yo
) @ , / @ \ 8t
’ 5T 01431A
t4
28 308553




QURWELL Graco Husky 307

TECHNOLOGIES

Parts

Acetal Model Shown 106 9

* Included in Pump Repair Kit, which may be purchased
separately. See page 27.

T Included in Air Valve Kit 239952, which may be pur-
chased separately. See parts list on page 28.

102

A Replacement Danger and Warning labels, tags and
cards are available at no cost.

¥ Included in Diaphragm Shaft Kit 239014, which may be
purchased separately.

T Not supplied with Polypropylene pump.

308553 29




BURWELL

TECHNOLOGIES

Graco Husky 307

Fluid Section Parts List (Matrix Column 3)
Ref. Ref.
Digit | No. | Part No. | Description Qty Digit | No. | Part No. | Description Qty
1 101 | 187701 | COVER, fluid; acetal with | 2 A 101 | 187701 | COVER, fluid; acetal with | 2
conductive sst fibers conductive sst fibers
102 | 235337 | MANIFOLD; acetal with 2 102 | 239146 | MANIFOLD; acetal with 2
conductive sst fibers conductive sst fibers;
o BSPT
103 | 187711 PLATE, fluid side; acetal |2
. 103 | 187711 PLATE, fluid side; acetal 2
104 | 188999 | ROD, tie; 5/16-18 4
104 | 188999 | ROD, tie; 5/16-18 4
106 | 117233 | NUT; 5/16-18 8
106 | 117233 NUT; 5/16-18 8
107 | 187721 FEET 2
107 | 187721 FEET 2
108 | 111603 | O-RING; PTFE 8
. 108 | 111603 | O-RING; PTFE 8
109 | 187732 | LABEL, warning 1
A 109 | 187732 | LABEL, warning 1
11 187820 CLAMP 2 A
. 111 187820 | CLAMP 2
112 | 191079 | STRIP, grounding 1
112 | 191079 | STRIP, grounding 1
113 112499 NUT, clamp; 1/4-28 2
o 113 | 112499 | NUT, clamp; 1/4-28 2
118 191741 PLATE, air side; sst 2
- 118 191741 PLATE, air side; sst 2
2 101 187702 COVER, fluid; 2
polypropylene B 101 | 187702 | COVER, fluid; 2
olypropylene
102 | 235338 |mANIFOLD; 2 polypropylen
polypropylene 102 | 239147 | MANIFOLD; 2
o polypropylene; BSPT
103 | 187712 | PLATE, fluid side; 2
polypropylene 103 | 187712 | PLATE, fluid side; 2
I |
104 | 188999 |ROD, tie; 5/16-18 4 polypropylene
104 | 188999 | ROD, tie; 5/16-18 4
106 | 117233 | NUT; 5/16-18 8
106 | 117233 NUT; 5/16-18 8
107 | 187721 FEET 2
107 | 187721 FEET 2
108 | 111603 | O-RING; PTFE 8
. 108 | 111603 | O-RING; PTFE 8
109 | 187732 | LABEL, warning 1
A 109 | 187732 | LABEL, warning 1
111 187820 CLAMP 2 A
111 187820 | CLAMP 2
113 112499 NUT, clamp; 1/4-28 2
e 113 | 112499 | NUT, clamp; 1/4-28 2
118 191741 PLATE, air side; sst 2
30 308553




QURWELL Graco Husky 307

TECHNOLOGIES

Parts
Seat Parts List (Matrix Column 4) Diaphragm Parts List (Matrix Column 6)
Ref. Ref.
Digit | No. | PartNo. | Description Qty Digit [ No. | PartNo. | Description Qty
2 201" (187709 | SEAT; acetal 4 1 401* | 187716 | DIAPHRAGM; PTFE 2
202* | 187707 | GUIDE; acetal 4 404* | 166071 | O-RING; buna-N 2
3 201* | 190245 | SEAT, 316 stainless steel |4 5 401* | 187715 | DIAPHRAGM; TPE 2
202" | 187707 | GUIDE; acetal 4 404* | 166071 | O-RING; buna-N 2
9 201* | 187710 | SEAT; polypropylene 4 6 401* | 190754 | DIAPHRAGM; 2
202* | 187708 | GUIDE; polypropylene | 4 Santoprene®
404* [ 166071 | O-RING; buna-N 2
Ball Parts List (Matrix Column 5) 7 401* [ 190209 | DIAPHRAGM; buna-N 2
Ref. 404* [ 166071 | O-RING; buna-N 2
Digit | No. | Part No. | Description Qty
1 301* [ 111626 | BALL; PTFE 4
3 301" | 112926 BALL; 316 stainless steel | 4
5 301* [ 111627 | BALL; TPE 4
6 301* [ 113221 | BALL; Santoprene® 4
7 301* | 112884 | BALL; buna-N 4
308553 31




